KHRYURDHF Y FEFHERL
AREEET B eHBLET,

ecifications are subject to change

nnen im Zuge
e

PARTS x1
51296

PARTS X1

N 2

C

© =] ©°F

Som
e

21




PARTS

T = cerrvecnens e X1
Chassis 9335440
Chéssis
RSATRIV N reerneceaX2
Drive belt 51210
Antriebsriemen

Courroie

PUOTFIRA T ceneees X1
Antenna pipe 6095010
Antennenrohr

Gaine d'antenne

( ' ’ I;I-;RTS
9225056

(# 2 IN—ERR)
Damper parts
StoBdampfer-Teile
Piéces d'amortisseur

E—F—IUVk X1

@ PARTS x1
51209

AEEBRFDUEHILASTWET ., FRELTHESTLREE L,

Y Extra screws and nuts are included. Use them as spares.

*Es liegen zusétzliche Schrauben und -muttern bei. Als Ersatzteile verwenden.
*Des vis et des écrous supplémentaires sont inclus. Les utiliser comme pigces
de rechange.

[ JOomr——1uQiI- ] [ 0o —— 100 ]
o) ol

3”1_)

5| [5

—u

U_)

[ 30——=o0c | [ 3o—=oc |

®

3l

OYie

N o
©)/0
7

©@

PARTS
x1
51079

(=it IN—85)
Servo saver parts
Servo-Saver-Telle
Pigces de sauve-sevo

Motor mount 5405044 —H— . %1 OdZXFYyH— «or X1 HAY e X4
Motor-Lager Motor 53689 Sticker 1420241 Tire
Support-moteur Moteur Autkleber Reifen
Autocollant Pneu
@ ERATYN— - X1 A —JL - X2
Caution sticker Wheel
Vorsicht Sticker Rad
Sticker de precaution Roue
LTI I— - X1 ARFrFEFY FOBEICR. RA—Jb. 1V, JLIZNRUNR—DOERBELBIBENHBDHET .
Urethane bumper YWheels, tires and urethane bumper in chassis w/body kit may differ from drawings.
Urethan-StoBfanger YDie im Fahrgestell-Bausatz mit Karosserie enthaltenen Réder, Reifen und Urethan-StoBfanger kénnen von
Pare-chocs en mousse Abbildung abweichen.
L ] YLes roues, pneus et pare-chocs en mousse incluses dans le kit avec carrosserie peuvent étre différentes
de celles montrées sur les dessins.
o"'e 3mmA F—JLR—IL
A D sxtemmio—ea O MA17 T MA23x4
crew Kugel =
9400289 MA8 x2 Schraube Bille F77L—k
9805684 Vis Bﬂ P'atf_ otatt
ifferentialplatte
- 1510RF U Plaquette de diff
X2, 2
m MA9S 8x2 smmgrfbt;ew MA18 Ball bearing
x1 Madenschraube 5);:‘26 guglellage; 2 bill
9805777 Vis pointeau oulement a billes MA24 x4
3455870
3 X 8mm3t, X - 2Oy 7+ v k T~ Jo— _
Screw © MA10 ™ Locknut MA19 ¥0or o >2 AN
3 > g pur gear holder
MA1 x12 Schraube & X2 Sicherungsmutter %4 Kugellager Stirnrad-Halter
9805853 Vis 9949350 Ecrou nylstop 53030 Roulement a billes Support de pignon
intermédiaire
5103127 Lt U BAORT UMY
3 23nmill £ R ®) MAT1 Crescent ring MA20  Ballbearing
MA2 x1 Scrow X2 Halbmond-Ring X2 Kugellager
9804202 Suhraube 9808019 Anneau de retenu en C 9805672 Roulement  billes MA25 677V~
vis == 2x9m v 7 b S il
Shaft A2 620RF A RARFUVYT X2 Rolle
3 10mmIl £ & MA12 x1 ahaft MA21 ~ Ball thrust bearing 51213 Poulie
Screw 9808017 Axe x2 Druckkugellager
MAS3 x3 Schraube 9949300 Butée 2 billes
9804200 Vis m O m
3xBmille 2 MA13 x1 t¥5—>e7h
MA4 x10 Schraube 51214 Center shaft
N Zentralwelle
980569 Vis Axe central
3xs5mn7 v bR "
4X2.8mmRANR—1—
Screw MA14 Spacer
MAS x2 Schraube x1 Distanzrin
51211 Vis ring
9808018 Entretoise
2.6 X 8mm3, 'R
Screw AFFUZTRAB
MAG xa Schraube |:| i t
9804220 i Staaring post
Vis MA15 xo Lagerzapfen der Lenkung > =
l_tll|||-i||||'|III|'.||'.1r:|l||l||'|I||'.||||l' 9808016 Colon de direction I)\(/IA22 gggg{?7 ?aT \ I_
MA7 2%25mF vy FR&Ua— MA16 FIRT YUY BE SBZKugerdi?f:LI\tia?-umy I>\<J'I1A26 70T§;:r—g;xﬁa:v
x2 m;&g ki X2 gﬂ; wﬁﬁg"ad Antriebsrad 51215 Stimradgetriebe
yl pischraube eren ar Poulie de diff. & billes 36 dts i i sdiai
9944350 Vis & téte cylindrique 9949298  Ressort de diff Pignon intermédiaire
P= =
FAEEL>F (1.5mm) - X1 W—ILFZ2TUR X1 _— FPYFIxFPIIR -X1
Hex wrench (1.5mm) 50038 Ball Diff Grease 53042 Anti-wear grease 53439
Imbusschlisse! (1.5mm} Fett fir Kugeldifferential 1 Verschlei minderndes Fett
Clé Allen (1.5mm} Gralsse pour différentiel & billes ———— Graisse anti-usure

RCC TA05-IFS Chassis (11050632)




TAMIYA

BO-®
BORT YUY
9400618 MB17 ™ Bl bearing *A Ty arvEEERERMS
x4 Kugellager s Metal attachments for option parts
@m 5X B O —R—JL 8109 Roulement a billes 4P T v RE— x4
Ball connector 85045 L Adjuster 51111
3XBmmILE R x Kugelkopf . Einstellstiick
Screw 5N3‘%Bg7 2 Connecteur & rotule MB18 Metal bearing Chape a rotule
MA1 x7 Schraube X8 Metall-Lager
9805853 Vis [ﬁm P 9805185 Palier en métal
Ball connector 773 —
3X12mmME R Kugelkop AT YLEUTyTa ()
Screw MB8 x16 Connecteur 4 rotul djuster MB25  Urethane bushing (red)
MB1 xs Schraub 9804205 onnecteur a rotule Einstellstiick g
chraube MB19 x16 Ch s x4 Urethan-Buchse (rot)
9805977 Vis ape a rotule 53577 B lvuréth
smmt O ~R—JLFv b (&) 50875 ague polyuréthane (rouge)
3% 10mmil & & Dﬁ MB9 Ball connector nut (short)
Screw x5 Kugelkopf-Mutter (kurz} | D ' |
MAS3 xs Schraube 9808012 Ecrou-connecteur a rotule MB20 3x49.7mi+ 7 j‘]:ﬁmmmm
9804200 Vis (court) x4 Shaft [
Ach | J RA—ILF T RIL
IXgmmILE R MB10 5x9.5mmAyh—7wv k 9608010 A)(zese MB26 Wheel axie
Screw X2 Rocker nut x4 Rad-Achse
X8 Schraube 9808126 n e de roue
MA4 Schwinghebelzapfe osopioy  Axed
9805696 Vis Ecrou de basculeur
MB21 2.6x25mz+7 k
[ sxosmee= MB1{ 46X4Tm7 5>t 7 b anaft -
Step screw Flanged tube o MB27 k317 v 7k
MB2 %2 PaBschraube X2 Kragenrohr X4 Drive shaft
9805840 Vis décolletée 51100 Tube a flasque 50939 Antriebswelle
re d’entrainement
MB22 : Arbre d'entral
(M sx12mka—E= 4.5X35mMT SV UIRTT 2.6%22m v 7
crew MB12 Flanged tube X2 Shaft = =
MAS8 x4 Schraube x4 Kragenrohr 53625 Achse o R
9805684 Vis 9808021 Tube a flasque Axe 7AREL > F (2mm) X1
Hex wrench (2mm) 2990027
e o Imbusschlissel (2mm})
(o 3"10'"’"2';2‘” EX MB13 5'5’”'5’“'",’;‘;;%:7 Clé Allen (2mm)
MB3 xg Schraube 52;39 Distanzring MB23 3xszms—> 8y 2y r 7k
9804194 Vis Entretoise X4 Turn-buckle shaft
9805800 Spann-Achse i
ummmm 3X 80— R MB14 5.5 X 1mmAR—H— Biellette & pas inversés 0
Screw Spacer ==
MB4 x4 Schraube @ [| 5’;?39 D?stanzring ﬂllllﬂ'lﬂ‘i'lﬂﬁ'i-'ﬂﬂﬂﬂﬂmllﬂ | )
9808011 Vis Entretoise MB24 3X28m&—> /Xy S w7 k i — '
Turn-buckle shaft s .
3X3mmr XY 5.5X 0.5mmR =1 — x4 LA
MB5 mm MB15 mm 2 A — 0804236 Spann-Achse i Box wrench 50038
m Grub screw Spacer Biellette a pas inversés i
x4 Madenschraube 5):3539 Distanzring p Stquschlussel
50576 Vis pointeau Entretoise Clé a tube
MB6E 4mEY > MB16 3X0.7mAN—4— gl
E-Ring Spacer rench 4305026
X2 Circli X2 Distanzrin Muttemschilissel
50380 P 9805645 ring clé
Entretoise
Co-&
9400627 26X10my v EX T ER 5Mn7 V¢ A5 — MC15 x4
GW MC6 Tapping screw Adjuster 9805699
X1 Schneidschraube Einstellstick AACNWRTI T
50575 Vis taraudeuse MB19 x2 Chape a rotule i i
Coil spring
3x12mmAL R 3X3mm-r TR iy 2X10 = B!
mm mm b2 X10mmz + 7 Ressort hélicoidal
Screw m} MB5 Grub screw L— Shaft
MC1 x1 Schraube x1 Madenschraube MC11 x4 Achse 310 ¥4 (3)
9805898 Vi 50576 Vi int TR
is is pointeau 50504 e |>\(/|801 6 Oring (rec)
3X10mm3tL R 3mm w2 — 0O-Ring (rot)
MC2 Screw Washer e i Joint torique (rouge)
x 8 :
oS 8 Schraube Beilagscheibe MB23 3x32my—> /Xy ZILs v Tk A=
X1 Turn-buckle shaft Qil seal
=, . 9805800 Spann-Achse Olabdichtung
3x Bmmssl‘lt,:i‘l?v\ 4mmF7Ia:g/e ﬁ(l;:ll( ;uf A Biellette a pas inversés MC17 x4 Joint d'étanchéité
MA1 x4 Schraube Sicherungsmutter
9805853 Vis Ecrou nylstop a flasque MC12 x1 FYUFFErY T
50357 Antenna cap
IXBamF Py TAL ) a— o c 3mmEy I+ bk 22TE—_A>Fv Antennenkappe
Cap screw @ MC9 Lock nut 22T Pinion gear MC18 %1 Capuchon d’antenne
MC3 x2 Zylinderkopfschraube * - X1 Sicherungsmutter 22Z Motorritzel
9808013 Vis & téte cylindrique 9805991 Ecrou nyistop Pignon moteur 22 dents 2FvTEY (K)
= . Snap pin (large)
3X15mM7 v b EX N .
Screw MC10Q 2mmEY >~ mlu\uuummuu MC19 x Federstift (groB)
MC4 x1 Schraub x8 E-Ring . o 50197 Epingle métallique
9808014 vis ¢ 50588 Girclip M Ncddiond (grande)
1S C13 x2 wmount screw
9805886 Befestigungsschraube
3xX10mm% v !:"‘/757\ MB1 3X0.7MmAN—H— Vis de montage 6mmA ;YT
R O] v TR
xt Somecechbe T E— 1) Fodarsit
50577 Vis taraudeuse 9805645 Entretoise N MC20 xs Epingle métallique
MC14 x4 EXbrAvER 9805702
3X10mmil & X Smmk’ A1 —HR—JL 9805548 Piston rod
Screw MB8 Ball connector Kolbenstange -
MA3 x3 Schraube X5 Kugelkopf Axe de piston =L
9804200 Vis 9804205 Connecteur & rotule —
3XBrmLE X 950N T U2 F2I=AA ) - X1 — — ':
Screw MB17 Ball bearing Damper ofl 53443 -
MA4 x1 Schraube X4 Kugellager DampferOl =
9805696 Vis 51090 Roulement  billes Huile pour amortisseurs N ==
I
*A 7Y arvEBERASRNS
s Metal attachments for option parts :
FRAEELYF (2.5mL) - X1 @-} LTI
B tsasg | X wronch 2.5mmL) FAODINVE () - x2 &> —7 (20X120m) - X1
Schraube grllp:ﬁschlgsssel (ﬁ,SmmL) Nylon band (small) 50595 Double-sided tape 50171
v Cle plen (2,5mmL) Nylonband (klein) Doppelklebeband
Collier nylon (petite) Adhésif double face

23

RCC TA05-IFS Chassis (11050632)



AFTER MARKET SERVICE CARD

When purchasing Tamiya replacement parts, please take
or send this form to your local Tamiya dealer so that the
parts required can be correctly identified and supplied.
Please note that specifications, availability and price are
subject to change without notice.

KUNDENNACHBETREUUNGS-KARTE

Wenn Sie TAMIYA-Ersatzteile kaufen méchten, nehmen Sie
bitte zur Unterstiitzung dieses Formular mit zu lhrem 6rtli-
chen Fachhandler. Beziiglich der Angaben, der Lagerhaitung
der Artikel und der Preise sind Anderungen vorbehalten.

SERVICE APRES-VENTE
LISTE DE PIECES DETACHEES

Afin de vous permettre de vous procurer des piéces de re-
change Tamiya, amenez cette liste a votre point de vente Ta-
miya qui ne manquera pas de vous renseigner. Veuillez noter
que les caractéristiques, disponibilité et prix peuvent

changer sans avis préalable.

PARTS CODE 9949289  Ball Diff. Spring (MA16 x2) 53577 TRF Damper Urethane Bushing (MB25 x10)
9335440  Chassis 53126 1510 Sealed Ball Bearing Set (MA18 x2) 9808127 *1 Wheel Axle (MB26 x2)
51208 TAO5 A Parts EBquhead) (A1 -A14 2 pes.) 53030 850 Sealed Ball Bearing Set (MA19 x4) 50939 *1 F201 Drive Shaft (MB27 x2)
51242 TAQ5 B Parts (Bumper) (B1-B7) 9805672 840 Ball Bearing (MA20 x2) 9805898  3x12mm Screw (MC1 x10)
51296 TAQ5-IFS C Parts zC1) 9948300 620 Ball Thrust Bearing (MA21 x2) 9804159  3x10mm Screw (MC2 x10)
51297 TAQ5-IFS D Parts (D1 & D2, 2 pcs.) 51212 *1 TAOS5 Ball Diff. Pulley (36T) (MA22 x1) 96808013  3x6mm Cap Screw (MC3 x2)
51298 TAQ5-IFS E Parts (E1 & E2) 50880 *1 TAO4 Ball Diff. Plate Set (MA23 x2) 9808014  3x15mm Flat Screw (MC4 x2)
51293 TAO5-IFS F Parts (F1 & F2) 3455870  Spur Gear Holder (MA24 50577 3x10mm Tapping Screw (MC5 x10)
0115355 K Parts (K1-K10) 51213 TA05 Center Pulley (16T) (MA25 x2) 50575 2.6x10mm Tapping Screw (MC6 x5)
51209 TAQ05 M Parts (Damper Stay) (M1-M5) 51215 TAO5 Spur Gear (70T) (MA26) 50586 3mm Washer (MC7 x15)
51294 TAO5-IFS N Parts (N1-N6) 9805977  3x12mm Countersunk Head Screw (MB1 x5) 9805557  4mm Flange Lock Nut (MCB8 x4)
51079 DF-02 Q Parts (Servo Horn) (Q1-Q5) 9805840  3x9.5mm Step Screw (MB2 x2) 9805991  3mm Lock Nut (MC9 x4}
9225056 *1 Q Parts (Damper Parts) (Q1-Q3, 2 pcs.) 9804194  3x10mm Screw (MB3 x2) 50588 2mm E-ring (MC10 x15)
9115157 S Parts (51-S3) 9808011  3x8mm Screw (MB4 x2) 50594 2x10mm Shaft (MC11 x10)
50598 *1 CVA Mini Shock Unit IV Parts (V1-V11, 2 pcs.) 50576 3mm Grub Screw (MB5 x10) 50357 22T, 23T AV Pinion Gear Set (MC12...etc.)
5405044 Motor Mount 50038 Tool Set 9805886  Mount Screw (MC13 x2}
51210 *1 TAO5 Drive Belt (1 pc.) {Box Wrench, 1.5mm Hex Wrench, MB5 x4) 9805548 *1 Piston Rod {MC1 4x2)
9400289  Metal Parts Bag A 50380 E-ring Set (MB6 x7, MC10 x12...etc.) 9805699 *1 Coil Spring (MC15 x2)
9400618  Metal Parts Bag B 53969 5x8mm Hard Hex Head Ball Connector (MB7 x5) 50597 Damper O-ring (Red, MC16 x1 08
9400627  Metal Parts Bag C 9804205  5mm Ball Connector (MB8 x4) 0600 CVA Mini Shock Unit Il Oil Seal (MC17 x6)
9805853  3x8mm Screw (MA1 x5) 9808012  5mm Ball Connector Nut (Short, MB9 x5} 50197 Snap Pin Set (MC19 x10, Small x5)
9804202  3x23mm Countersunk Head Screw (MA2 x2) 9808126  5x9.5mm Rocker Nut (MB10 x2) 805702  6mm Snap Pin (MC20 x10)
9804200  3x10mm Countersunk Head Screw (MA3 x10) 51100 TB Evolution IV 4.6x4.7mm Flanged Tube (MB11 x2) 51111 4mm Adjuster (for 3mm Screws) (8 pcs.)
9805696  3x8mm Countersunk Head Screw (MA4 x4) 9808021  4.5x3.5mm Flanged Tube (MB12 x2) 2990027  Hex Wrench (2mm}
51211 3x5mm Flat Screw (MAS5 x5) 53539 5.5mm Aluminum Spacer Set 2990050  Hex Wrench (2.5mmL)
9804220  2.6x8mm Screw (MA6 x10) {MB13-MB15, 4 pcs. each) 4305026  Wrench
9949350  2x25mm Cap Screw 8 2mm Lock Nut 9805645  3x0.7mm Spacer (MB16 x10) 53042 Ball Diff. Grease
(MA7 & MA10, 2 pcs. each) 51090 950 Ball Bearing (MB17 x4} 53439 Anti-Wear Grease
9805684  3x12mm Screw (MAS8 x2) 9805185 850 Metal Bearing (MB18 x2) 50171 Heat Resistant Double-Sided Tape
9805777  3x2.5mm Grub Screw (MAS x10) 50875 5mm Ball Connector (MB19 x8) 50595 Nylon Band w/Metal Hook (10 pcs.)
9808019  5103-12 Crescent Ring (MA11 x5) 9808010  3x49.7mm Shaft (MB20 x4) 53689 540-J Motor
9808017  2x9mm Shaft (MA12 x2) 53825 TB Evolution IV 2.6mm Stainless Sus. Shaft Set 6095010  Antenna Pipe (30cm) (Black)
51214 TAOQ5 Center Shaft (MA13) (MB21 & MB22, 2 pcs. each) 1420241  TAOQ5-IFS Sticker
9808018  4x2.8mm Spacer (MA14 x2) 9805800 *1 3x32mm Turnbuckle Shaft (MB23 x2; 1050632 Instructions (for Chassis)
9808016  Steering Post (MA15 x2) 9804236 *1 3x28mm Tumbuckie Shaft (MB24 x2 * Requires 2 sets for one car.

TAMIYA SPARE PARTS & HOP-UP OPTIONS

Tamiya offers Spare Parts & Hop-Up Options for improved
performance at the track. Visit your local Tamiya dealer for
assistance. Please note that specifications, availability and
price are subject to change without notice.

TAMIYA ERSATZTEILE 8& HOP-UP-TEILE

Fir bessere Fahrleistung auf der Piste bietet TAMIYA Er-
satzteile und Hop-Up-Teile an. Besuchen Sie lhren oértlichen
Fachhéndler, er wird Ihnen helfen. Beziiglich der Angaben,
der Lagerhattung der Artikel und der Preise sind Anderun-
gen vorbehalten.

PIECES DETACHEES ET OPTIONNELLES

Tamiya propose des piéces détachées et optionelles pour
améliorer les performances sur la piste. Rendez-vous chez
votre détaillant habituel pour tous renseignements. Vedillez
noter que les caractéristiques, disponibilités et prix peuvent
changer sans avis préalable.

ITEM No. 53849 TAO5 High Precision Diff. Joint 53897 TAO05 Aramid Drive Belt (Biue)
53833 TAO5 Front One-Way Unit 53877 TAO5 Front Direct Coupling 53991 TAO05-IFS Carbon Reinforced N Parts
53841 TAO5 Center One-Way Set 53893 TAO5 Lightweight Carbon Lower Deck 53992 TAOQ5-IFS Aluminum Rocker Nut
53843 TA05 Aramid Drive Belt 53894 TAO05 Carbon Reinforced A Parts (Bulkhead) 53993 TAO5-IFS Aluminum Rocker Arm Set
53848 TA05 Aluminum Racing Steering Set 53895 TAO05 Carbon Reinforced K Parts (Stiffener) 53994 TAOQ5-IFS Carbon Damper Stay (Rear}
@ (B D ZFIRL) LT L e T PP P P PP PPPPPRED '
g S sE R N RO LA A AR o g, | (I T428610 BESEIR BEAGT :
L - . T N
anERsK =L T R =)V B, RS, BB N, BEEXTTRAC R HREUZIY HAZT—F—C2H
For Japanese use oniy! Ty, IRAAEFIRICIE S BERS ©HBEVIEE OEE (BREVEShEEEES) %E 054-283- 0003

5-00810-9-1118, MIAE & #F) 2V THIWALIEELY,

® (L3 ROFIEY

R—YREICMA TR ETRE (315M) £oRIBORTE
hig. BEEflh— LR ULV KRB kBT EXAE |
HEBFELET, :
XA Z Y H— FOTHIFEY )
230 H— FECHIAOBE. KT SRBEOOE
BREELEBYET, SEXRERE L h—LR—DEY

®R03-3899-3765 @EE8HER)
BRI/ FEP8:00~20:00 . H. FREP8:00~17:00

D (HREI—H—ERT FLRY
htt, /Itamiya com/japan/customer/cs_top.htm :

*EREEEL LIZY, ThLiEAR. T
DAFyvHA—DRONchREZT—
B —EARRETCTEIW T
T Ffel B HRET——ERICE
BOIENTHEER. BROBFETT
ENTBRTENTEET. FHLIFY
HAXREZT—F—ERETHB/LED

%] TAMIYA

EEEN BEFOLET,
QEEB.-....-.........-..........-.3,600F|3 9400618 F/(_\/-.--.---...........-...400P3 140H SP1293
RA—)LF O I (2fF) e +++450/ 9808127 M/T— . ++300/3- 140 SP.1209
850X F7JL (2fF) »=xrrvven- +++++120[ 9805185 NJR— Y rrrrersescecceannnee-600- 2001 SP.1294
3%49.7mm/ v 7 b (47F) eeeeveeee-0+260 9808010 Q/x—V (F—RE/X\—Ek&) - -300M- 140 SP.1079
3x32my —> NNy 7L+ 7 (24) -220/ 9805800 VIR— (24R) srrevrrens +++--+-500/ 1401 SP.598
3x28mmEy —> /Ny Z LY v 7 b (4F) <280/ 9804236 RS FRILE (13) «+e-+++--+500/H- 120 SP.1210
3x10mmARA— KR (27) =e+rr--++-+150 9804194 12LUF, 15 AEL Y7, dmf T2Y (4B) -200M3« 120  SP.38
3x8mmO—E X (2F) « -+ ceee+«200 9808011 WBTE T — e eeereerro-o =300/ 120@ SP.171
3% 9.5mMmEEfT R (24) »reererecanns 210F3 9805840 2F v TEDK (10{8) | 4 (5f#) -200MH- 90H  SP.197
R/c 3% 12mml L R (57) ++veeeveeeeeese-190F 9805977 22T, 23TE = A H 7+ ++++-+.+ 350/ 120 SP.357
5x9.5mmOw A—F v b (2fF) -+-+----250/F 9808126 4unEY >4 (718) . 2nmEY 7 (12fB) -100/3- 90F  SP.380
4.5%3.50m7 5> VXA 7 (2@) -----+220/ 9808021 2.6x10mm% v > X (5%) -100M- 80H SP.575
3% 0.7mmARAR—H— (108) *++++++-+-280f3 9805645 3mm1 TR (10f@) <++++++-++++200@+ 80FH SP.576
Smmk O — R —JL (48) ===+ cesre0ee250 9804205 3x10mm% I:’*(dﬁlz:;;{ (104) -*100/- 80 SP.577
i Smmi 0 — ﬂ‘—)bd-‘yl\('fé 5{@) +----280/3 9808012 37y — (158) +-++++++100/9+ 80 SP.586
dodbtabind o) LS Forereernenes «++120@ 4305026 2mmEY > & (15f@) +++»e++++--++100M- 80F SP.588
IREEL Y F (2mm) seeveeeee <++200/ 2990027 2X10mm17_-‘/b3§9;)7h(10235)-150ﬂ- 80F1 SP.594
—_3 —_ E= (IR RRER T RERETEETETR -+2,000/F 9400627 FAOAYIINY R (10%K) »+++e+++150/@ 80 SP.595
EB RC 4WD.I" /fdﬁ TANWRTUDY (2F) =eeer +++240f9 9805699 3mmO Y > & (FR10f@) «- -+ 80  SP.597
TAO5-IFS v —% ERNYOY R () corerensennenns 150/ 9805548 AL —JL (6fE) --+-- - 80  SP.600
TUYhRY (25F) cesseeeeec230 9805886 5mm77j>|‘/1—' z':sv(; jf583{111) ggg gg.g;g
sty &g o 3X15mM7 v hER (2:::)----------210|=3 9808014 F7IL— :
HARSTE CEREBDHENBOET, 3x12mmH R (10) -+ 9805898 RSA4T7vv 7k (2F) -+ 90 SP.939
3X10mmALE R (10F) »ervrrevronenes 220/ 9804159 9507 Y > (ME) »++ve-++-++700M- 90F SP.1090
BRE s HRI—K 3x6mmq=v-y717u:—(22k)-----200Fa 9808013 46x4.7wm7 5> VIt 7 (2{8) -200/3- 903 SP.1100
2 . ++1,200/9 9335440 6mMmAF Y T (10{8) <vvereree-r+250/ 9805702 4mmy ¥4 25 — (8fE) *--+++ 200/~ 120/ SP.1111
KIR— " eeeeseanseasncaccens +++700F 0115355 Aam7 S>> YOy o Fy bk (4) -----+180/ 9805557 3x5mm7 S5y hEX (5&) +«+-++100/@- 90/ SP.1211
QIS—Y (¥ IX—EBR-28) - -+ ++600/ 9225056 SOy ZF v b (4E) covrecerraees 230/ 9805991 3BTAR—/LF 77— — (1{8) -+-300M- 120 SP.1212
SIR—Werreresrstasiiaiiicineeenad808 9115157 FAEEL Y F (2.5mmL) cceereeeceee+230/ 2990050 16T7— ) — (2fF]) oxoeeveee ++++300M@- 120 SP.1213
E—H—TIV ke ++++600@ 5405044 FUFFIAT (R30cm) +eeveve0+++270@ 6095010 Ty H—p T eeeereenneeeo 250 Q0PI SP.1214
E~ - SRR RRREREERR eee++:3,3000 9400289 TAG5-IFSY ¥+ —Y AR5 v Fi—-+-++280/ 1420241 TOTR/C— A7 eeeeereceeesao 250/ 120/ SP.1215
RIR—RPRILY —ceerevrreeneneae 530/ 3455870 Dy — AR e 600 1050632 8505 /8—y—ILRF Y v (4f) -1,600- 120  OP.30
ZFFPIVIHRRA N (2f@) +»ev---+--300F 9808016 R—JLFTH Y Reerereeeeneasd00M- 140  OP.42
5103-127 L& kU (5{F) = ---- 200/ 9808019 D b BT D T 5 DRCX A 7/t — Y s & 151‘03/\'—9—»'«'7u >4 (2f&) -1,200 120 OP.126
B4ONTF Y4 (2fF]) ++vevrevee-++--B00M 9805672 NTWE T, BiE< OEBEEEE,. F7 it ZY 7 — FUFILFI YR reerreeee 500/ 120 OP.439
2X9mmE v 7 bk (22) ceeeceeccere 210 9808017 Y X TREONRSD S ARt —eeesititiisiieiiine 600/- 90M OP.539
3x12mRO—E R (24) <« -- 150/ 9805684 ° (3% 0.5mn. 1mm, 1.5mm, 2mm, 2.5mm, 3nm K4E)
3x2.5mm-f ERY (108) +o+e»++v++++300F 9805777 BRE i 28 BRO—K YLy Fya (F10M@) --»-200MH. 90H OP.577
3% 8mmiL & 2 (52::)--'------ +++200/3 9805853 E—H —ererreeseceniaiee e 200f3 240/ OP.689 2.6%22mm, 25mm 4 7 b (%2%) <450/ 90 OP.825
2.6 % 8mmLE X (104) - 220/ 9804220 AJR—Y (28) + -+ «vee---800/9 2403 SP.1208 5x8mmtZO0—sR—Ju (5f@) +-----700H: 90 OP.969
3% 23mm & R (27) * - +++180 9804202 B/S— Y eerenses +++++700/3+ 2009 SP.i242 2xBm¥ry7A9" 2, mly Ty (528 -200F3- 903 AO.5014
3% 10mm & 2 (107) *200 9804200 CIX—Yeroes -++++300F3+ 140/ SP.1296 FTRFYY (2%) =+oev---+-180MF- 90 AO0.5015
3x8mmll R (4%) -«-- 180 9805696 D/t—w (2#D - -+-500/~- 200M™ SP.1297 620X S A NRF YUY (2f@) +-+650M 90 AO.5016
4>(2Bmm1/\=._-lj-._. (2@) ............210P3 9808018 E}’(_\y..................-...SOOH. 140F|3 sp1298

RCC TA05-IFS Chassis (11050632)

24



